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I./No. CENTEC/CP/114/GLIL/Testing/2021/ f&i®/Date: 29.10.2021

Jdar ﬁ/ To,

M/s. Greenlam Industries Limited

Plot No. E-176/179, Phase-II,

RIICO Industrial Area,

P.O. Behror, Dist. Alwar,

Rajasthan — 301701

Ph: 01494-220701/02

E-mail Id: somdutt.saini(@greenlam.com

U UgIGd/Dear Sir,

fawa/Sub: Test Report for 120 minutes Fire Rated Door Shutter — reg.
'\q_cg"‘-f/Ref: Memorandum of Understanding (MoU) dated 10.02.2021
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Samples submitted by you vide above cited reference was tested, as per your request, by the
relevant Division of IPIRTI as per the Standards mentioned in the attached report.
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The opportunity to serve you is highly appreciated. Hoping to have the same privilege in
future.

Y-gdlg/Thanking you,

/Yours faithfully,

\Manoj Kumar Dubey)
Joint Director

el /Encl.: a/a H#d frders/loint Divector
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CP/114/Testing/2021

EVALUATION OF FIRE RATING OF DOOR SHUTTER WITH FIRE RATING OF
120 MINUTES RECEIVED FROM

M/S. GREENLAM INDUSTRIES LIMITED

Sponsored by:

M/S. GREENLAM INDUSTRIES LIMITED
Address: Plot No. E-176/179, Phase-II, RIICO Industrial Area, P.O. Behror, Dist. Alwar,
Rajasthan — 301701

Executed by

INDIAN PLYWOOD INDUSTRIES RESEARCH AND TRAINING INSTITUTE
(Autonomous Body of the Ministry of Environment, Forest and Climate Change, Government of India)
P. B. No. 2273, Tumkur Road,

Bangalore- 560022
India
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PROJECT DETAILS
1 Project code : CP/114/Testing/2021
2 Title of the Project :  Evaluation of fire rating of door shutter with fire

rating of 120 minutes according to BS:476 Part-20
& 22:1987 received from M/s. Greenlam Industries
Limited

3 Principal Investigator :  Mr. Anand Nandanwar
Scientist-F

4 Co-Investigator :  Mr. Kiran M.C.
Scientist-D

5 Co-Investigator :  Dr. Manish Ranjan
Scientist-B

6  Co-Investigator :  Mr. Ramkumar
Scientist-B

7  Date of Commencement of Project : 10.02.2021

8  Date of Completion of Project : 11.10.2021
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REPORT NO. CENTEC/CP/114/GLIL/Testing/2021/ Date: 29.10.2021

CONFIDENTIAL
TEST REPORT

Evaluation of fire rating of door shutter with fire ratings of 120 minutes according
to BS 476 Pt-20 & 22:1987 received from M/s. Greenlam Industries Limited

Test Date: 11.10.2021

Client: M/s. Greenlam Industries Limited
Sample Description: 120 Min Fire Rated Door (Shutter + Frame)
Sample Size: 2330 x 1131 x 64 mm

Sponsored by:

M/S. GREENLAM INDUSTRIES LIMITED
Address: Plot No. E-176/179, Phase-II, RIICO Industrial Area, P.O. Behror, Dist. Alwar,
Rajasthan — 301701

This document is confidential and remains the property of IPIRTI, Min. of Env., Forest & Climate Change, Govt. of India
The legal validity of this report can only be claimed on the presentation of the complete report.
All pages of original copies of this document are embossed with the IPIRTI name and logo
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TEST REPORT

Report Issued to:

M/s. Greenlam Industries Limited
Plot No. E-176/179, Phase-II,
RIICO Industrial Area,

P.O. Behror, Dist. Alwar,
Rajasthan — 301701

TEST REPORT AS PER BS-476: Part-20&22: 1987 [WITH AMENDMENT NO(s) Nil]

REPORT NO:.CENTEC/CP/114/GLIL/Testing/2021 Date: 29.10.2021
Ref: Memorandum of Understanding (MoU) Date: 10.02.2021
Date(s) of performance of test: 11.10.2021

PART — A: PARTICULARS OF THE SAMPLE SUBMITTED:

(a) Nature of Sample . Fire Rated Door (Shutter + Frame)

(b) Grade/Variety/Type/Class : --
(c) Size of Sample : 2330x 1131 x 64 mm

(d)Brand Name, if any E—
(e) Declared Values 6
(f) Code No. P
(g) Batch No. & Date of Mfg. : --
(h) Quantity - 1 No.
(i) Mode of Packing S
(j) Date of Receipt g
(k) Seal / Stamp [
(I) IO’s Signature e
(m)Any Other Information S

ferderss/Joint Director
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PART — B: SUPPLEMENTARY INFORMATIONS:
(a) Reference to the sampling procedure, wherever ; N.A.
applicable
(b) Supporting documents for the measurement taken  : Attached

and results derived like graphs, tables, sketches
and/or photographs as appropriate to the test report
if any (To be attached)

(c) Deviations from test methods as prescribed in : NA.
relevant ISS/Work Instructions, if any

T forrers/Joint Director
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REPORT NO. CENTEC/CP/114/GLIL/Testing/2021/ Date: 29.10.2021
I. TEST CONDITIONS

1. Test was initiated at ambient condition i.e., Temperature 27+2°C and Humidity: 65+5% RH.

2. The furnace pressure was maintained at constant with respect to atmosphere, measured at a point
1m above from the notional floor level inside of furnace.

3. The furnace was controlled to follow the temperature/time relationship specified in BS476-
(Part20& 22): 1987, IS 3614(Part 2) using the average of six thermocouples suitably mounted in
the furnace. The temperatures recorded are shown graphically in Figure 1.

4. The temperature of the unexposed face of door set was monitored by means of six thermocouples
fixed to the surface of the door set as shown in Figure 2.

5. The average temperature of door set and maximum temperature of individual thermocouple were

recorded.

6. The door was installed with door opening inside the furnace (Inward).

fergars/loint Director
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Door Description
*As provided by the customer
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Door Description
*As provided by the customer
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II. TEST RESULTS

The following data and observations were recorded during the test

1. Furnace temperature Curve
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2. Unexposed door set face temperature curves
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III. DOOR DISTORTION DATA

The following table shows the distortion of the door set in mm with an accuracy of £0.01mm.
A positive measurement indicates distortion towards the fire.
A negative measurement indicates distortion away from the fire.

A,B,C,D,E,F,G H, 1 J, k and L are the gauge gap measuring positions.
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Door set configuration

Time Deflection, mm

(min) A B C D E F G H I 1 K L

Initial 0.95 0.95 1.6 096 | 097 | 096 | 095 | 0.52 | 0.40 | 2.81 2.80 | 2.81

15 0.96 0.96 0.96 095 | 096 | 1.81 | 1.81 | 096 | 0.95 | 1.81 1.81 2.82

30 0.98 1.08 3.33 1.16 | 3.84 | 339 | 338 | 1.50 | 3.38 | 0.97 097 | 2.08

45 0.98 0 2.74 076 | 580 | 1.84 | 2.83 | 1.83 | 6.46 0.0 0 2.82

60 0.55 0.0 5.11 058 | 696 | 1.19 | 279 | 1.05 | 9.25 0.0 0.72 1.47

75 1.37 0.0 6.98 0.79 | 829 | 1.06 | 3.22 | 2.80 | 6.94 0.0 0.95 1.82

90 0.86 0.86 5.97 237 | 836 | 272 | 2770 | 2.68 | 7.30 0.0 |0.0 0.96

105 2.59 0.0 7.53 330 | 789 | 1.82 | 2.58 | 1.84 | 8.29 | 0.00 | 0.96 2.80

120 2.83 2.82 1036 | 343 | 985 | 1.91 | 343 | 1.01 | 545 0.0 1096 2.82

ik fargars/Joint Director

g
RITArT CATSgs 3EAT FARUT HN JINETT TR
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

(mamiwfmm_a:rvamqﬁaéﬂmrﬂmm‘ 7))
(Autonwous Body o tne Mistry of [nviconment, Farest B Cimate C'iange. Gowt. 5 bndie)
G d3 A, 2273, dF4 T 73 / Post Bag No. 2273, Tunvkuy Kosd
F1EF-550 22 [Bangdore-560022



m Center for Testing And Evaluation of Wood Composites
A HRA TATSS IS STTHET TS UISTRI0T ST
ﬁ‘“m INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE
= (WA TR, TATER0T, 99 UE WeraTyg Uia Warerd sl ST W)
Ibl nﬂ (Autonomous Body of the Ministry of Environment, Forests & Climate Change, Govt. of India)

" U S E. 2273, THIRUE, R - 560 022
Post Bag No. 2273, Tumkur Road, Bangalore-560 022

SHLeT/ General: +91-80-2839 4231/32/33, 3053 4000-4001; %4 /Fax: +91-80-3053 4008; ar/Grams : IPIRTI
e-mail : samplecell @ipirti.gov.in, Websites : http://www.ipirti.gov.in; http://www.bamboocomposites.com

Page 13 of 14
REPORT NO. CENTEC/CP/114/GLIL/Testing/2021/ Date: 29.10.2021
1V. OBSERVATIONS

All comments relate to the unexposed face unless otherwise specified

Time (mins) Observations

0 Test initiated

1 Lamination cracking sound heard inside the furnace

3 Moisture release from top of the door

5 Continuous release of smoke from F,D, A, B,C & G position

9 Release of smoke reduced form the above said position

17 Release of smoke stopped from Sides, but slight release observed from top A, B &
C position

39 Slight release of smoke observed from bottom position

42 Release of smoke stopped from all side of the door

96 Slight delamination of face laminate at top middle position

126° Test terminated, no flame observed

V. TIMES OF FAILURE

Door was tested in accordance with BS 476-Part 20 & 22:1987, Determination of fire resistance of fully
insulated door and shutter assemblies.

Door
Integrity No failure noticed till end of the test at 126 minutes
Insulation No failure noticed till end of the test at 126 minutes

* Failure of integrity was not noticed till end of the test.

#* Failure of insulation was not noticed till end of the test.

Sample conforms to 120 minutes Fire ratin
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1% Furnace Thermocouples

() Unexposed Face Thermocouples

Figure 3: Thermocouples positions of Inside furnace and unexposed
face of the door set.
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